
Bay Area Regional Desalination Pilot Plant  Pilot Plant Report 

Prepared by MWH B-1 June 2010 

APPENDIX B 

 

Experimental Plan 

 

 

 
 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

BAY AREA REGIONAL DESALINATION 
PROJECT 

 

Experimental Plan 
 

for 
 
Contra Costa Water District 
East Bay Municipal Utilities District 
San Francisco Public Utilities Commission 
Santa Clara Valley Water District 
 

Pilot Testing at Mallard Slough 
 

August 2008 
 
 
 



Table of Contents 

  Page ii 

 

 
Section 1  - Introduction.......................................................................................................... 1-1 
Section 2  - Pilot Program Objectives ..................................................................................... 2-1 
[...]
additional chemicals to improve membrane cleaning. 
 
5.4.6 Miscellaneous Equipment and Field Devices 
Although not shown in Figure 4-1, each RO train will be provided with other equipment and 
devices as needed to assure a well-operating system. 
  

• RO/NF System inlet control valve, cleaning inlet valves, and permeate flush valves. 

• Tank level transmitter for tank status, refill and pump protection functions. 

• Cleaning system accessories such as flow meters, filters, inlet and filter outlet pressure 
gauges, temperature indicators and transmitters. 

• A cartridge filter upstream of the RO/NF systems, located either on the combined feed 
water at the intermediate tank outlet, or on each RO/NF skid. 

 
Feed, permeate and concentrate flow streams will be metered. Where necessary, flow streams 
will be calculated based on the flow balance. 
 

5.5 Other Equipment and Site Considerations 
Additional equipment on the site will include some or all of the following: 
 

• A first aid kit. 

• Fire extinguishers and other devices as called for by the Health and Safety Plan and 
Security Memorandum. 

• Designated chemical storage areas. 

• Handheld analyzers and other equipment including stopwatches, buckets, and gloves . 

• Temporary covering for equipment. 

• Lighting. 

• A potable water tank and/or a utility water tank with hoses and related equipment as 
required by the vendors. 

• An eye wash station. 

• A sanitary facility including portable toilet and handwashing facilities. 

• A dedicated security camera if possible. 

• Satellite or cellular service for communications. 

 

5.6 RO/NF Concentrate and Pretreatment Residuals Discharge 
The waste streams produced from the desalination process could include: 



�����������	
���
�����

���
����������� � �����
�����
��
���

�

��� ���
�	������

�����
��	�� � ��	�������� 
    

 5-11  

 

 
• Screenings from intake screen/strainer. 

• Backwash water from pretreatment. 

• RO/NF process concentrate. 

• Chemical cleaning waste from pretreatment and RO/NF. 

• Intermittent backwash/cleaning waste from biological growth control 

 
The RO/NF desalination process produces two significant liquid streams; a product water stream 
consisting of high quality permeate water that has passed through the RO/NF membrane and a 
concentrate, or brine stream that contains the water and salts rejected by the membrane. 
Pretreatment residuals and other intermittent liquid waste streams from cleaning and flushing 
operations in the plant may be treated independently. For the purposes of this Experimental Plan, 
the term “concentrate” includes the RO/NF membrane concentrate/reject and “residuals” will be 
understood to include those pretreatment residuals and/or cleaning solutions that may be 
discharged along with the concentrate or an alternative discharge through the sanitary sewer or 
off-site disposal. 
 
The RO/NF permeate will be sent to the CCWD raw water supply via an existing onsite raw 
water pipeline that flows to Mallard Reservoir.  The RO/NF concentrate will be combined with 
the washwater from the prescreen and pretreatment systems and discharged to the DDSD waste 
water treatment plant via an existing sewer line near Mallard Slough Pump Station. Spent 
chemical cleaning solutions will be adjusted and bled into the same existing sewer line if 
possible, or will be transported offsite as appropriate. 
 

5.7 Pilot Plant Operational Monitoring 
Operational parameters and considerations which are anticipated to be monitored and calculated 
during each test trial are summarized in Table 5-4. 
 

5.8 Chemical Use and Storage 
There are a number of potential steps within the typical desalination process where chemicals 
could be introduced to enhance performance or protect the membranes.  The pilot test is designed 
to identify an optimized mode of operation (coagulant, disinfectant, antiscalant, acid dose) for 
the pilot plant. The pilot plant will have the ability to accommodate the addition of each 
chemical. 
 
It is not anticipated that hazardous chemicals will be encountered on the site.  Once operational, 
it is expected that the plant will store only a minimal amount of materials on-site.  Those 
materials would be typical of materials/chemicals common to typical water treatment facilities 
and would be stored and utilized on-site as part of the desalination plant operations. These 
chemicals would be required for disinfection, pretreatment and membrane cleaning. All 
chemicals will be safely stored on-site with 110% spill containment and away from public access 



�����������	
���
�����

���
����������� � �����
�����
��
���

�

��� ���
�	������

�����
��	�� � ��	�������� 
    

 5-12  

 

areas for safety purposes. Chemical transportation, storage and use would comply with state and 
federal requirements. 
 
 

Table 5-4 
PPS Operational Parameters 

Pre-Screening Backwashing frequency and backwashing time 
Differential pressure 

Pretreatment Specific flux 
Transmembrane pressure 
Backwashing optimum frequency and sequence 
CIP characteristics, sequence, frequency etc. 
Dose and type of Coagulant 
UV254 reduction 
TOC reduction 
SDI reduction 
Fouling evaluation through TMP increase 

RO/NF pH control 
Physical parameters (conductivity, turbidity) 
SDI values of feed water to the RO unit 
Chemical dose requirements 
Differential pressure 
Membrane performance (recovery and differential pressure) 
Optimum flux and specific flux average 
Boron removal efficiency 
TOC removal efficiency 
Membrane fouling 
Operational pressures 

CIP Efficiency Conductivity 
Integrity monitoring 
Pressure 

 
 
5.8.1 Chemical Application Points 
Some of the treatment processes require chemical addition to adjust water quality parameters to 
meet treatment goals, optimize performance and costs, and maintain process equipment.  
Treatment chemicals will be applied at several locations along the main treatment process, to the 
residual streams, and to the cleaning processes for the disc filters, pretreatment and RO/NF 
membranes.  In some cases, optional chemical addition will be installed to allow flexibility in 
operation.   
 
Potential chemical application points are summarized in Table 5-5. 
 
Additional cleaning chemicals will be required for maintenance wash procedures for each 
pretreatment system on a daily basis.  The chemical and dose will be as required by each vendor. 
 



�����������	
���
�����

���
����������� � �����
�����
��
���

�

��� ���
�	������

�����
��	�� � ��	�������� 
    

 5-13  

 

 

Table 5-5 
Chemical Application Points 

 R
aw

 W
at

er
 

B
ef

or
e 

Pr
et

re
at

m
en

t 
Sy

st
em

 

B
ef

or
e 

R
O

/N
F 

Sy
st

em
 

B
ef

or
e 

Se
co

nd
 S

ta
ge

 
R

O
 S

ys
te

m
 

Fo
r C

IP
 o

f 
Pr

et
re

at
m

en
t a

nd
 

R
O

/N
F 

Sy
st

em
s 

Fo
r N

eu
tr

al
iz

at
io

n 
of

 
Sp

en
t C

le
an

in
g 

So
lu

tio
ns

 

Sodium 
Hypochlorite 

 X   X  

Aqueous Ammonia  X     
Ferric Chloride, 
PACL or other 
coagulant 

 X     

Sodium 
Metabisulfite 

  X   X 

Antiscalant 
 

  X    

Sodium Hydroxide, 
if necessary 

   X X X 

Sulfuric Acid, if 
necessary 
 

  X   X 

Citric Acid 
 

    X  

 
 
5.8.2 Chemicals and Chemical Feed Systems 
Chemical feed systems consist primarily of metering pumps and bulk tanks.  Chemical solutions 
will be delivered to the application points using diaphragm metering pumps and chemical-
specific piping systems.  The chemical storage tanks will be designed to allow at least 7 days 
storage for maximum dose rates.  Pumps will feed directly from the storage tanks. 
 
Based on operation on the expected feed water quality, anticipated process chemical 
consumption for major chemicals is summarized in Table 5-6.   
 
5.8.2.1 Sodium Hypochlorite 
Sodium hypochlorite (NaOCl) solution is an effective disinfectant and oxidant.  It will be 
combined with aqueous ammonia to create pre-formed chloramines and injected upstream of the 
pretreatment process as an optional pretreatment disinfection to decrease biological fouling of 
the pretreatment and RO/NF membranes.  Sodium hypochlorite will also be applied as a cleaning 
agent in the pretreatment chemically enhanced backwashes and as a cleaning agent for the filters 
and pretreatment systems. 
 
 



�����������	
���
�����

���
����������� � �����
�����
��
���

�

��� ���
�	������

�����
��	�� � ��	�������� 
    

 5-14  

 

Table 5-6  
Chemical Consumption 

 Dose  7 Day Storage   
Chemical (mg/L)* gal/d** (gal) gal/mo gal/6 mos. 

2 0.2 1.1 4.9 29.3 Scale Inhibitor 
5 0.4 2.9 12.2 73.4 
5 0.7 4.8 20.4 122.2 Ferric Chloride 

15 2.0 14.3 61.1 366.6 
40 2.0 14.0 60.0 360.0 Sulfuric Acid 
50 2.5 17.5 75.0 450.0 

0.125 0.1 0.4 1.8 11.0 Aqua Ammonia 
0.75 0.4 2.6 11.0 66.2 
0.5 0.7 4.7 20.2 121.1 Hypochlorite 
3 4.0 28.3 121.1 726.7 
2 0.3 2.3 9.7 58.5 Sodium Bisulfite 

12 1.9 13.6 58.5 350.8 
*Minimum and maximum doses required for each chemical 

**Calculated using anticipated flows of 60 gpm 

 
 
5.8.2.2 Aqueous Ammonia 
Aqueous ammonia solution (NH4OH) is an alkaline chemical manufactured by dissolving 
ammonia into deionized or softened water at high pH.   Aqueous ammonia will be applied to the 
treatment process, along with sodium hypochlorite, for pre-formed chloramine production in the 
feed water upstream of the pretreatment system as an optional pretreatment disinfectant to 
minimize biological fouling of the pretreatment and RO/NF membranes 
 
5.8.2.3 Coagulant 
Ferric chloride (FeCl3) is one of the most commonly used water treatment chemicals for 
coagulation.  Ferric chloride will be dosed upstream of the pretreatment system as recommended 
by the pretreatment system manufacturer and/or during periods resulting in elevated levels of 
turbidity, solids, algae, organics, etc. which can increase fouling of the pretreatment and RO/NF 
membranes.    
 
Polyaluminium chlorodydrate (PACL) is an effective inorganic macromolecule flocculant used 
widely in water purification and wastewater treatment and may be used as an alternative to ferric 
chloride.  The product can cause quick formation of flocs that can be easily backwashed from the 
surface of pretreatment membranes.  PACL is not a hazardous chemical. It is moderately acidic 
in nature and can be slightly corrosive. 
 
5.8.2.4 Sodium Metabisulfite 
Sodium metabisulfite (Na2S2O5) is dosed upstream of the RO/NF membranes to remove any 
oxidants that may be carried in the feed water to the RO/NF after a pretreatment backwash or 
chemical clean and harm the RO/NF membranes. 
 
5.8.2.5 Antiscalant 
Addition of antiscalant to the RO/NF system operation is used to inhibit scaling of inorganic 
constituents and metal oxides on the RO membranes.  An organo-phosphonate based antiscalant 



�����������	
���
�����

���
����������� � �����
�����
��
���

�

��� ���
�	������

�����
��	�� � ��	�������� 
    

 5-15  

 

is recommended over sodium hexametaphosphate or polymeric organic antiscalants. The 
objective is to maintain inorganics in a dissolved state and inhibit crystal growth so that 
precipitates, such as calcium carbonate and barium sulfate, do not form in the membrane surface 
and potentially irreversibly foul the membranes. 
 
There are several manufacturers of antiscalants chemicals specifically designed to aid in the 
pretreatment of RO/NF feed waters.   
 
5.8.2.6 Sodium Hydroxide 
Sodium hydroxide, or caustic soda (CaOH), is used to raise the pH and the alkalinity of the 
source water.  Sodium hydroxide will be used as both a chemical cleaning agent for the RO/NF 
membranes and to raise the pH in the first stage RO/NF permeate water prior to feed into the 
second pass stage RO/NF system to increase the boron rejection of the second pass brackish 
water membranes. 
 
5.8.2.7 Acid 
Sulfuric acid (H2SO4) is one of the most widely used and produced chemicals in the world.  It is 
also one of the least expensive acids to use.  Sulfuric acid is a strong mineral acid and most 
commonly used for neutralization of alkaline solutions or materials. 
 
As an alternative, citric acid (C6H8O7) is a weak organic acid that is effective at removing iron 
and other inorganic contaminants from fouled membranes.  Citric acid would be used as a 
chemical cleaning agent for both the pretreatment and RO/NF membranes. 
 
5.8.2.8 Site and Power Requirements, Preliminary 
The site layout for the pilot site is provided in Figure 5-1.  A final site plan will be developed 
once site survey information is available.   
 
Preliminary power requirements are listed in Table 5-6 and will be confirmed during pilot plant 
fabrication. 
 
 
 



�����������	
���
�����

���
����������� � �����
�����
��
���

�

��� ���
�	������

�����
��	�� � ��	�������� 
    

 5-16  

 

 
 

 

Figure 5-1 Site Layout 

 

 
 

Table 5-7 
Electrical Requirements 

Pilot Equipment Power Requirements for Major Equipment 
Pretreatment Systems Electrical Requirements 

Layne Christiansen/Norit 15 Amps (480V, 3 phase) 
Memcor/Siemens 24 Amp (480V, 3 phase) 

 
RO and RO/NF Systems 

 
Specific Energy(kWh/kgal) at 50 deg F 

 Low TDS, 2000 mg/L High TDS, 11,000 mg/L 
RO Train No. 1 3.7 7.4 
RO Train No. 2 11.1 1 TBD 

RO/NF Train No. 3 1.8 5.6 
 
1. Calculated at 6,000 mg/L TDS. 

 



�����������	
���
�����

���
����������� � �����
�����
��
���

�

��� ���
�	������

�����
��	�� � ��	�������� 
    

 5-17  

 

5.9 Responsibilities of the Membrane Manufacturer 
Anticipated responsibilities of the two pretreatment membrane manufacturers are described 
below. 
 

1. Manufacturer will provide equipment preparation, equipment shipment to site or to the 
contractor storage yard, commissioning services supervision, including equipment start 
up, and checking mechanical, hydraulic and electrical connections. 

2. Manufacturer will provide testing, including remote monitoring and manpower, and 
operator training 

3. Manufacturer will provide pretreatment pilot units including level-controlled feed tank, 
product storage, tank air compressor, interconnecting PVC piping, manually flushable 
feed strain, meters, feed pump, backwash pump, coagulant dosing setup, chemical day 
tanks and dosing pumps for membrane cleaning, pneumatic process valves with controls, 
pressure vessels and tanks, control systems, and dry compressed air supply, and online 
instrumentation (feed and filtrate turbidity analyzers, pH analyzers, etc.) 

4. Manufacturer will also provide limited field visits on an as-needed basis.  
5. Manufacturer will provide decommissioning assistance and shipping (to the site). 
 

The RO/NF membrane manufacturer will provide only the RO/NF membrane elements and 
limited support with interpreting performance software projections. 
 

5.10  Responsibilities of the Engineering Team 
Responsibilities of the MWH Team, as included in each vendor’s subcontract, are described 
below. 
 

1. Operating labor for day-to-day operations, including data collection, recharge of chemical 
day tanks and normal adjustment of controls. 

2. A suitable site, graded bedding, shelter for equipment (as needed), power source, licensed 
contractors, nonpotable service water (potable water is not possible for the MSPS site), 
equipment offloading and set up. 

3. Pumps, tanks and piping not provided by the pretreatment manufacturers. 
4. Pretreatment chemicals, cleaning chemicals, chemical disposal, chemical waste handling 

equipment and/or neutralization chemicals, spill containment, permits, sampling and 
laboratory analysis. 

5. Trailer for housing and transport of the three RO/NF systems. 
6. Shipping where not provided by others. 

 
 



 6-1  

 

Section 6  - Standard Procedures 
The PPS will produce significant and valuable data and other information crucial to project 
success.  A set of predetermined and mutually accepted procedures have been developed for 
monitoring, collecting and recording of all data, and any other project information so that pilot 